

# 시험 성적서

## TEST REPORT

시료명 : 흑연

### 시험결과 (TEST RESULT)

분석항목 (Analysis Items)	단위 (Unit)	분석결과 (Analysis results)	비고 (Remarks)
AF	%	16.00	
VF	%	3.11	
C	%	80.89	
H2O	%	0.83	